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SPARE PARTS LIST  -  X.QUATTRO SUPERVELOCE CF  MODEL: TYPE 6000 DIAGRAM  REV.5

Head Cover rear

Head Cover front

Shaft w. Pinion Gear N14 set

Crown Gear N14 with 8mm shaft 

Ball Bearing 608zz

Slotted Pin HD 3x16mm

Shaft 8mm w. Crown gear N14 set

Ball Bearing 6800zz

X. Quattro Mechanism set

Semisphere Carbon

Carbon Stick

Self lock M7 nut 

Slotted Pin 3x18mm

Coupler for head D10

Internal Transmission Shaft 2.0m

Retaining Spring Clip 10mm

Roller Guide D10

Coupler for Motor D10

Internal Transmission shaft 2.0m set

Carbon Fiber tube Ø29 2,0Μ

Tube Clamp D29 with pin

Plastic Screw Torx 4x16

Retaining ring for bearing F698zz

Motor Assembly SV

Motor Housing front SV

Motor Housing rear SV

Cable Cover

Cable Gland with Spiral

Knob of Potentiometer

On-Off Switch 30A.

Electronic Module SV

Potentiometer

Fuse 30A.

Cable 14m set 

Battery Kit set

Screw 3x10mm

Slide Type Terminal

Y Type Terminal

Ball bearing F698zz

X.Quattro Sphere

With gear, b.bearings, eccentric ends

With shaft 8mm / No bearings - No pin

For 8mm head shaft

Heavy Duty 3x16mm

Set with Gear, bearings, pin

For x.quattro mechanism

Includes 4 ball bearings

1 Semisphere with 8 sticks

Snap-lock replaceable

3x18mm

Head gearbox side, (grey colour)

Without couplers, rollers, clips

Motor side ( black colour)

Set with couplers, rollers

With locking pin

For case of head, motor and cable

V.2  for flange bearing 698zz

Includes b/bearings, pin, ring.

Switch side

Cable side

For cable attachment

Includes nut

With potentiometer

Without wiring

For battery kit

With slide and Y type terminals

2 clips, fuse holder, fuse

For tube head assembly

For on-off switch 

For cable - battery kit

With flange

With semisheres, mechanism, bearings
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